

## Test Report

No. SHAHG2209885101

Date: 21 Jul 2022

Page 1 of 4

Client Name : KINGWILLS NEW MATERIAL TECHNOLOGY CO., LTD

Client Address : ROOM 1702, 17TH FLOOR, NO. 2 BUILDING, BINJIANG INTERNATIONAL PLAZA, 1062  
YANGSHUPU ROAD, YANGPU DISTRICT, SHANGHAI 200082, P.R CHINA

Sample Name : HYPAK®

Style No. : H1070C

The above sample(s) and information were provided by the client.

SGS Job No. : SHHL2207026687SD - SH

Date of Sample Received : 14 Jul 2022

Testing Period : 14 Jul 2022 - 21 Jul 2022

Test Requested : Selected test(s) as requested by the client.

Test Method(s) : Please refer to next page(s).

Test Result(s) : Please refer to next page(s).

### Result Summary :

Test Requested	Conclusion
US FDA 21 CFR 177.1520- Extractable fraction	PASS
US FDA 21 CFR 177.1520- Density at 23°C	See Results
US FDA 21 CFR 177.1520- Soluble fraction in Xylene	PASS

Signed for and on behalf of  
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

*Alicia Lu*

Alicia Lu  
Approved Signatory

scan to see the report



SHAHG2209885101



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/terms-and-conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/terms-and-conditions/terms-and-conditions-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction clauses defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing/inspection report & certificate, please contact us at telephone: (86-730) 8307 5643, or email: [CN.Docscheck@sgs.com](mailto:CN.Docscheck@sgs.com)

3<sup>rd</sup> Building, No. 859 Yishan Road, Xuhui District, Shanghai, China 200233 1ESE (86-21) 61402553 1EME (86-21) 64953679 [www.sgs.com.cn](http://www.sgs.com.cn)

中国·上海·徐汇区宜山路859号3号楼 邮编: 200233 1HL (86-21) 61402594 1FL (86-21) 61150896 # [sgs.china@sgs.com](mailto:sgs.china@sgs.com)

## Test Report

No. SHAHG2209935601

Date: 20 Jul 2022

Page 1 of 4

Client Name : KINGWILLS NEW MATERIAL TECHNOLOGY CO., LTD

Client Address : ROOM 1702, 17TH FLOOR, NO. 2 BUILDING BINJIANG INTERNATIONAL PLAZA, 1062 YANGSHUPU ROAD, YANGPU DISTRICT, SHANGHAI 200082, P.R CHINA

Sample Name : HYPAK®

Style No. : H1070C

The above sample(s) and information were provided by the client.

SGS Job No. : SHHL2207026690SD - SH

Date of Sample Received : 14 Jul 2022

Testing Period : 14 Jul 2022 - 20 Jul 2022

Test Requested : Selected test(s) as requested by the client.

Test Method(s) : Please refer to next page(s).

Test Result(s) : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
US California Proposition 65- Free Formaldehyde Content	PASS
US California Proposition 65- Lead content	PASS
US California Proposition 65- Cadmium content	PASS

Signed for and on behalf of  
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Lezlie Chen

Lezlie Chen  
Approved Signatory

Scan to see the report



SHAHG2209935601



SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.  
Testing Center - China

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/sgs/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/sgs/Terms-and-Conditions/Terms-of-Electronic-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or fabrication of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing inspection report & certificate, please contact us at telephone: (86-755) 8307 6443, or email: [CN.Despatch@sgs.com](mailto:CN.Despatch@sgs.com)  
1/ESE (86-21) 61402553 1/ESE (86-21) 64953679 [www.sgs.com](http://www.sgs.com) [www.sgs.com.cn](http://www.sgs.com.cn)  
3/Bldg No. 889 Yuhang Road Xuhui District Shanghai China 200230 1/HL (86-21) 61402594 1/HL (86-21) 61158889 [sgs.china@sgs.com](mailto:sgs.china@sgs.com)  
中国·上海·徐汇区宜山路889号3号楼 邮编: 200230 1/HL (86-21) 61402594 1/HL (86-21) 61158889 [sgs.china@sgs.com](mailto:sgs.china@sgs.com)

## Test Report

No. SHAHG2209935501

Date: 21 Jul 2022

Page 1 of 3

Client Name : KINGWILLS NEW MATERIAL TECHNOLOGY CO., LTD

Client Address : ROOM 1702, 17TH FLOOR, NO. 2 BUILDING BINJIANG INTERNATIONAL PLAZA, 1062 YANGSHUPU ROAD, YANGPU DISTRICT, SHANGHAI 200082, P.R CHINA

Sample Name : HYPAK®

Style No. : H1070C

The above sample(s) and information were provided by the client.

SGS Job No. : SHHL2207026688SD - SH

Date of Sample Received : 14 Jul 2022

Testing Period : 14 Jul 2022 - 21 Jul 2022

Test Requested : Selected test(s) as requested by the client.

Test Method(s) : Please refer to next page(s).

Test Result(s) : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
RoHS Directive (EU) 2015/863 amending Annex II to Directive 2011/65/EU	See Results

Signed for and on behalf of  
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Lezlie Chen

Lezlie Chen  
Approved Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-of-Electronic-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction clauses defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the Authenticity of testing inspection report & certificate, please contact us at telephone: (86-21) 6307 1443, or email: CN\_Descheck@sgs.com

SGS-CSTC (Shanghai) Inspection & Testing Services Co., Ltd.  
Testing Center, Shanghai

3<sup>rd</sup> Building No. 889 Yuhou Road Xuhui District, Shanghai China 200233 1EHE (86-21) 61402553 1EHE (86-21) 64953679 www.sgsgrp.com.cn  
中国·上海·徐汇区宜山路889号9号楼 邮编: 200233 1HL (86-21) 61402594 1HL (86-21) 61158866 e.sgs.china@sgs.com

## Test Report (SVHC)

No. SHAHG2209935701

Date: 21 Jul 2022

Page 1 of 19

Client Name : KINGWILLS NEW MATERIAL TECHNOLOGY CO., LTD

Client Address : ROOM 1702, 17TH FLOOR, NO. 2 BUILDING BINJIANG INTERNATIONAL PLAZA, 1062  
YANGSHUPU ROAD, YANGPU DISTRICT, SHANGHAI 200082, P.R.CHINA

Sample Name : HYPAK®

Style No. : H1070C

The above sample(s) and information were provided by the client.

SGS Job No. : SHHL2207026689SD - SH

Date of Sample Received : 14 Jul 2022

Testing Period : 14 Jul 2022 - 21 Jul 2022

Test Requested : As requested by client, SVHC screening is performed according to:  
(i) Two hundred and twenty-four (224) substances in the Candidate List of Substances of Very High Concern (SVHC) for authorization published by European Chemicals Agency (ECHA) on and before Jun 10, 2022 regarding Regulation (EC) No 1907/2006 concerning the REACH.

Test Result(s) : Please refer to next page(s).

### Summary :

According to the specified scope and evaluation screening, the test results of SVHC are $\leq 0.1\%$ (w/w) in the submitted sample.	PASS
---	------

Signed for and on behalf of  
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Lezlie Chen

Lezlie Chen  
Approved Signatory

scan to see the report



SHAHG2209935701



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic formal documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing/inspection report & certificate, please contact us at telephone: (86-755) 8307 1643, or email: CN.Desotech@sgs.com

3<sup>rd</sup> Building, No. 858 Yuhou Road, Xuhui District, Shanghai, China 200233 1EAE (86-21) 61402553 1EAE (86-21) 64953679 www.sgs.com.cn  
中国·上海·徐汇区宜山路858号9号楼 邮编: 200233 1HL (86-21) 61402594 1HL (86-21) 61158869 e.sgs.china@sgs.com